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#VBW 300 kHz* Sweep 7.459 ms (1000 pts)
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s Keysight Spectrum Analyzer - Swept SA
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PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
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Ref Offset 0.24 dB
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' Keysight Spectrum Analyzer - Swept SA
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10. CONDUCTED SPURIOUS EMISSION
10.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

10.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

The same as described in section 8.2.

10.3. MEASUREMENT EQUIPMENT USED

The same as described in section 6.

10.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result

Applicable Limits Criteri

Test channel a

150MHZ-5250MH
-27dBm/MHz 5150 225 SOMH| bass

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or

below the band edge

increasing linearly to 10 dBm/MHz at 25 MHz above or below 5725MHz-5850MH
the band edge, and from 25 MHz above or below the band , PASS
edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz

above or below the band edge, and from 5 MHz above or

below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

Note: All the 20MHz bandwidth modulation had been tested, the 802.11a20 was the worst case and record in
his test report. All the 40MHz bandwidth modulation had been tested, the 802.11N40 was the worst case and
record in his test report. All the 80MHz bandwidth modulation had been tested, the 802.11AC80 was the worst
case and record in his test report.
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Test Graphs of Spurious Emissions outside of the 5.15-5.35 GHz band for transmitters operating in the
5.15-5.25 GHz band

Agilent Spectrum Analyzer - Swept SA
S0Q  AC CORREC SENSEINT] ALIGN AUTO

Center Freq 515.000000 MHz . Avg Type: Log-Pwr
PNO: Fast —— 1rig: Free Run Avg|Hold: 70/100
IFGain:Low #Atten: 30 dB

Mkr1 901.41 MHz
-57.160 dBm

600 gt bt et sttt e L

#VBW 300 kHz Sweep 94.00 ms (30000 pts;

Test_Graph_802.11a_ ANT1_ 5180 _6Mbps_Frequency Band 1
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R

Center Freq 3.050000000 GHz . Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Held: 40/100

PASS | IFGaindow  BAtten:30 dB

Mkr1 5.092 76 GHz
10 gBidiv Ref 20.00 dBm -45.119 dBm

il

#VBW 3.0 MHz Sweep 8.000 ms (30000 pts;

Test _Graph_802.11a ANT1 5180 6Mbps_Frequency Band 2
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Agilent Spectrum Analyzer - Swept SA
R | RF_|S00 aC | CORREC |
Center Freq 5.250000000 GHz

ALTGN SUTO | 12:52:40 PM Jul 21, 2021

Trig: Free Run
PHO: Fast ——
PASS IFGain:Low

Avg Type: Log-Pwr
Avg|Held: 40/100

Agilent Spectrum Analyz L S
Z?li
Center Freq 16.200000000 GHz

PHO: Fast —»—
IFGain:Low

ALTGN AUTO

Avg Type: Log-Pwr
Avg|Held: 32/100

1LO gBIdw Ref 20.00 dBm

T Srepr T

e T aaaduiiton atiiihe
I

#VBW 3.0 MHz

Stop 27.00 GHz
Sweep 56.00 ms (30000 pts
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In Agilent Spectrum AnalyzEr SWEptSA =
DC | SENSE:INT| =
Start Freq 27 000000000 GHz Avg Type: Log-Pwr requency
PNO: Fast (4 Trig: FreeRun Avg|Hold:>100/100
-
IFGain:Low Atten: 30 dB

Mkr1 38. 597 3 GHz Auto Tune
10 dBidw Ref 20.00 dBm 0.287 dBm I

33.500000000 GHz
00 27.000000000 GHz

stopFreq
40.000000000 GHz

_I

L 1300000000 GHz

Auto Man
e ettt N“_“m [ —

Freq Offset
0Hz

Start 27.000 GHz Stop 40.000 GHz
#Res BW 1.0 MHz #VYBW 3.0 MHz Sweep 22.00 ms (30000 pts)
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Agilent Spectrum Anal L S,
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Center Freq 5 00000 MHz . Avg Type: Log-Pwr
PNO: Fast ~—»— 1rig: Free Run Avg|Held: 70/100

IFGain:Low #Atten: 30 dB

Mkr1 779.64 MHz
10 gBidw Ref 20.00 dBm -57.101 dBm

#Res BW 100 kHz #VBW 300 kHz Sweep 94.00 ms (30000 pts;

Test _Graph_802.11a ANT1 5240 6Mbps_Frequency Band 1
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Agilent Spectrum Analyzer - Swept SA

0§ AC CORREC SE

ALTGN SUTO

| 02:35:23 PM 1ul 21, 2021

0000000 GHz .
PNO: Fast —— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Center Freq

pass |

Avg Type: Log-Pwr
Avg|Held: 40/100

Ref 20.00 dBm

10 dBidiv
Log

xR
Center Freq 5.250000000 GHz

Agilent Spectrum Analyz

L S
S0 AC CORREC

SEMSEINT|

ALTGN AUTO

PNO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Held: 40/100

#VBW 3.0 MHz

Sweep 2.000 ms (30000 pts

Stop 5.4000 GHz
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Agilent Spectrum Analyzer - Swept SA
SEf ALIGNAUTO [ 02:35:39PM Jul21, 2021
Center Freq 16.200000000 GHz Avg Type: Log-Pwr

—— Trig:Free R Avgl|Held: 411100

PASS PO e M
Mkr1 25.338 2 GHz

1LDgBidw Ref 20.00 dBm -35.919 dBm

i T,... mlm

#VBW 3.0 MHz Sweep 56.00 ms (30000 pts;

Test_Graph_802.11a_ANT1_ 5240 6Mbps_Frequency Band 4
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33500000000 GHz

StartFreq
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Stop Freq
40.000000000 GHz

CF Step
1.300000000 GHz
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Freq Offset
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t Spectrum Analyz ept SA
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Agilent Spectrum Analyzer - Swept SA
R | R [S09  AC [ CORREC | SEf ALIGNAUTO [ 02:47:11PM Jul 21, 2021
Center Freq 5.250000000 GHz Avg Type: Log-Pwr
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Iﬁ Agilent Spectrum Analyzer - Swept SA =
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. Keysight Spectrum Analyzer - Swept SA
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Test Graphs of Spurious Emissions outside of the 5.15-5.35 GHz band for transmitters operating in the
5.25-5.35 GHz band
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